

Independent Textile Testing Service, Inc.

Test Number: 219180

PO Box 1948 - 1503 East Morris Street - Dalton, GA 30722
Phone: 706-278-3013 • Fax: 706-272-7057 • E-mail: info@ittslab.com

Test Report

Customer: Dura Undercushions Ltd.

July 21, 2021

Subject: "Consumer Product Safety Commission (CPSC) FF 1-70"
"16 CFR 1630"
"ASTM D 2859-16"
"Consumer Product Safety Improvement Act"

Scope: This test method covers the determination of the flammability of finished textile floor covering materials when exposed to an ignition source under controlled laboratory conditions. It is applicable to all types of textile floor coverings regardless of the method of fabrication or whether they are made from natural or man-made fibers.

Sample ID: Dura Quiet 3 mm

FLAMMABILITY TEST REPORT

| Specimen | Uncharred Area (inches) | Pass/Fail |
|----------|-------------------------|-----------|
| 1 | 3.8 | Pass |
| 2 | 3.8 | Pass |
| 3 | 3.8 | Pass |
| 4 | 3.8 | Pass |
| 5 | 3.8 | Pass |
| 6 | 3.8 | Pass |
| 7 | 3.8 | Pass |
| 8 | 3.8 | Pass |

CPSIA
Consumer Product Safety
Commission Accredited
Laboratory: ID 1288



NVLAP CODE 100166-0
(Textile)
This test report does not imply product certification, approval, or endorsement by NVLAP, NIST, or any agency of the Federal Government.

APPROVED
MEETS OR EXCEEDS
FEDERAL FLAMMABILITY
STANDARD CPSC FF 1-70

President L. Kent Suddeth